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CUSTOMER NAME: YIXING HUALONG NEW MATERIAL LUMBER CO.,LTD.
ADDRESS: THE SOUTH DEVELOP AREA OF XINGJIAN TOWN YIXING CITY
JIANGSU CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name . WPC

SGS Ref. No. : GZIN1501004475MR

Material and Mark : WOOD-POLYMER COMPOSITES (WPC)

Date of Receipt : Jan 29, 2015

Testing Start Date : Jan 29, 2015

Testing End Date : Mar 04,2015

Test resuli(s) . For further details, please refer to the following page(s)
Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

Eleain Fan
Authorized signatory
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Summary of Results:

No. Test ltem Test Method Result Conclusion
With reference to BS EN 15534-
4:2014 Section 4.5.5 & EN 15534-
) ) 1:2014 Section 8.1 & EN ISO

Light Ageing Test-
1 4892-2:2013 Cycle 1 & EN 20105- | See results /
Xenon-arc Exposure

A02:1994 & ISO 7724-1:1984 &
ISO 7724-2:1984 & I1SO 7724-
3:1984 and client’s requirement

Note: Pass : Meet the requirements;
Fail : Does not meet the requirements;
/: Not Apply to the judgment.

Original Sample Photo:
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Test Item: Light Ageing Test-Xenon-arc Exposure
Sample Description: Wood plastic composite panel
Test Method: With reference to BS EN 15534-4:2014 Section 4.5.5 & EN 15534-1:2014 Section 8.1 &
EN ISO 4892-2:2013 Cycle 1 & EN 20105-A02:1994 & ISO 7724-1:1984 & 1SO 7724-
2:1984 & I1SO 7724-3:1984 and client’s requirement
Test Condition:
Exposure cycle:
EN ISO 4892-2:2013 cycle 1
Irradiance: (0.51+0.02)W/(m? nm)@340nm
102 min light at (65+3)°C BST, (38+3)C CT, (50+10)%RH
18 min light and water spray
Filter: Daylight

Test Result:
Sample Exposure period Result
AL* 2.52
Aa* 1.28
] 290k Ab* 0.61
AE™ 2.9
Grey scale 3-4
Appearance Evident discoloration
Note:

1. AL*, Aa*, Ab*, AE*,, were measured by sphere spectrophotometer under D65 standard light source
and with 10° observer. The results include specular reflection condition, 8mm aperture.

2. According to EN 20105-A02:1994, the grey scale was determined under the D65 standard light,
with scale 5 as the best and scale 1 as the worst.

3. The results were carried out within 1 hour after above specified durations for the intermediate

inspection as well as at the end of the exposure.
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Reference sample Tested sample-720h

*kkkkkkk End of report********

This document Is issued by the Company subject ta its General Conditions of Service printed overlea, available on request or accessible
at hitp:/fwww.si % -and-Conditions. adpx and, for format d subject to Terms and Conditions for Electronic
Dorzuman’ls at hitp://www. s?s .gomfen/Terms-an Cnnditlnnsf'rarms e-Document.aspx. Attention is drawn to the llmftntlnn of liabili

indemnification and jurisdiction issues defined therein. Any holder of this document is advised thal inforrnation contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, Company's sole responsibility

Is to its Client and this documont does not exonerate parties to a tranuctlon from exercising all 1halr rlgrrgs and o Ilgauons under the
cannot I:e rep ema full, without prior written approval of Any unau
alteration, for or ialslﬂcatlon of the t i nd ted to the fullest

t s s al may bo
extent of the law. Unless otherwise stated the rssﬁﬁs shown in this test report refer only to the sample(s) tested and such sampla(s) are
retained for 30 days only.

Attention: To check the authenticity of testing finspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or emaii: CN.Doccheck{@sgs.com

198 Kezh Roed, Sclankech Pak Guangzhou Economic & Fechnology Development Distict, Guangzhou, China 510863 t (86-20) 82155661 f (86-20) 82075080  www.sgsgroup.com.cn
BE M - SFEEA TR K H R ERR1085 Hb4: 510863  t (86-20)82155661 f (86-20)82075080 e sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



